



TEST REPORT

NUMBER: SHAH00270643

APPLICANT: MARVIN FURNITURE (SHANGHAI) CO.,LTD. DATE: JUL 21, 2011
45 JIHONG RD, MINHANG DISTRICT,
SHANGHAI, CHINA.
ATTN: ZHOU BANG RONG

SAMPLE DESCRIPTION:

NINE (9) PIECES OF SUBMITTED SAMPLES SAID TO BE :

- (A) PANEL IN NATURAL COLOR. (SAMPLE A)
- (B) PANEL IN KHAKEI COLOR. (SAMPLE B)
- (C) PANEL IN DARK BROWN COLOR. (SAMPLE C)
- (D) PANEL IN WHITE COLOR. (SAMPLE D)
- (E) PANEL IN OAK COLOR. (SAMPLE E)
- (F) PANEL IN CHERRY COLOR. (SAMPLE F)
- (G) PANEL IN DARK CHERRY COLOR. (SAMPLE G)
- (H) PANEL IN IVORY COLOR. (SAMPLE H)
- (I) PANEL IN SOFT WHITE COLOR. (SAMPLE I)

- ITEM NAME : (1) NC1# NATURAL COLOR.
 (2) NC2# HERITAGE TEAK COLOR.
 (3) NC3# ENGLISH OAK COLOR.
 (4) NC6# WHITE COLOR.
 (5) PU2# HERITAGE TEAK COLOR.
 (6) PU3# ENGLISH OAK COLOR.
 (7) PU5# WALNUT COLOR.
 (8) PU6# WHITE COLOR.
 (9) PU8# SOFT WHITE COLOR.

GOODS EXPORTED TO : EUROPE/U.S.A/AUSTRALIA/NEW ZEALAND.
COUNTRY OF ORIGIN : CHINA.

TO BE CONTINUED

PREPARED AND CHECKED BY:
FOR INTERTEK TESTING SERVICES
LTD., SHANGHAI

AUTHORIZED BY:
FOR INTERTEK TESTING SERVICES
LTD., SHANGHAI

MYRA LV
CHEMICAL LAB SENIOR MANAGER

STEPHEN TSANG
GENERAL MANAGER



TEST REPORT

NUMBER: SHAH00270643

TESTS CONDUCTED:

AS REQUESTED BY THE APPLICANT, FOR DETAILS REFER TO ATTACHED PAGE(S)

CONCLUSION:

<u>TESTED SAMPLE</u>	<u>STANDARD - U.S. CFR TITLE 16</u>	<u>RESULT</u>
<u>TESTED COMPONENTS OF</u>	<u>(CPSC REGULATIONS)</u>	
<u>SUBMITTED SAMPLES</u>	<u>PART 1303 TOTAL LEAD CONTENT</u>	<u>PASS</u>

TO BE CONTINUED

PREPARED AND CHECKED BY:
FOR INTERTEK TESTING SERVICES
LTD., SHANGHAI

MYRA LV
CHEMICAL LAB SENIOR MANAGER

AUTHORIZED BY:
FOR INTERTEK TESTING SERVICES
LTD., SHANGHAI

STEPHEN TSANG
GENERAL MANAGER



TEST REPORT

NUMBER: SHAH00270643

TESTS CONDUCTED

TOTAL LEAD (Pb) CONTENT

AS PER U.S. CODE OF FEDERAL REGULATIONS TITLE 16 PART 1303, ACID DIGESTION METHOD WAS USED AND TOTAL LEAD CONTENT WAS DETERMINED BY INDUCTIVELY COUPLED ARGON PLASMA SPECTROMETRY.

<u>TESTED COMPONENT</u>	<u>RESULT IN (%)</u>	<u>LIMIT (%)</u>
(1)	<0.002	0.009
(2)	<0.002	0.009
(3)	<0.002	0.009
(4)	<0.002	0.009
(5)	<0.002	0.009
(6)	<0.002	0.009
(7)	<0.002	0.009
(8)	<0.002	0.009
(9)	<0.002	0.009

REMARK : < = LESS THAN

TESTED COMPONENTS :

- (1) WHITE COATING ON WOOD. (SAMPLE A)
- (2) NATURE COATING ON WOOD. (SAMPLE B)
- (3) DARK BROWN COATING ON WOOD. (SAMPLE C)
- (4) VARNISH COATING ON WOOD. (SAMPLE D)
- (5) VARNISH COATING ON WOOD. (SAMPLE E)
- (6) VARHISH COATING ON WOOD. (SAMPLE F)
- (7) VARHISH COATING ON WOOD. (SAMPLE G)
- (8) WHITE COATING ON WOOD. (SAMPLE H)
- (9) WHITE CHOCOLATE COATING ON WOOD. (SAMPLE I)

DATE SAMPLE RECEIVED : JUL.18, 2011

TESTING PERIOD : JUL.18, 2011 TO JUL.20, 2011

END OF REPORT